SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 4 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 ddRE—HELRIOUS JINE ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dam -|- -40 dBm T
50 dBm - — P 50 dém - e T e & i
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 30006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -54.08 dBm -41.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 932.4B626 MHz -54.15 dBm -41.15 dB
1.000 GHz 1.700 GHz 1,000 MHz 1,69703 GHz -51.77 dém -38.77 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.68583 GHz -54.20 d8m -41.20 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.63477 GHz -53.30 dém -40.30 & 1.765 GHz 3.000 GHz 1.000 MHz 2.84382 GHz -53.40 dBm -20.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42021 GHz -40.10 dBm -27.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.46071 GHz -40.90 dBm -27.90 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,82627 GHz -48.96 d8m -35.96 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.84977 GHz -48.77 d8m -35.77 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.44817 GHz -46.72 dBm -33.72 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.05737 GHz -46.47 dBm -33.47 dB
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30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz -54.10 dBm -41.10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57109 GHz -54.51 dBm -41.51 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76891 GHz -52.05 dBm -39.05 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.50071 GHz -41.97 dBm -28.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85577 GHz -48.94 dBm -35.94 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.90038 GHz -46.57 dBm -33.57 dB
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LTE Band 4/ 10MHz
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 913.47076 MHz -54.10 dBm -41.10 dB 30.000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz -54.05 dBm -41.05 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,69948 GHz -51.05 d8m -38.05 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68338 GHz -53.36 dBm -40.36 dB
1.765 GHz 3,000 GHz 1,000 MHz 2,78868 GHz -53.63 dém -40.63 dB 1.765 GHz 3.000 GHz 1.000 MHz 2,65987 GHz -53.32 dém -40.32 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,42121 GHz -40.07 dBm -27.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45621 GHz -41,57 dBm -28.57 dB
9.000 GHz 13,000 GHz 1,000 MHz 1192688 GHz -48.89 dém -35.89 d8 9.000 GHz 13,000 GHz 1.000 MHz 12,80877 GHz -48.65 dém -35.65 dB
13.000 GHz 18.000 GHz 1,000 MHz 1591205 GHz -46.66 dBm -33.66 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.91497 GHz -46.68 dBm -33.68 dB
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30.000 MHz 1.000 GHz 1.000 MHz 838.33333 MHz -54.11 dBm -41.11 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.51302 GHz -55.01 dBm -42.01 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.67016 GHz -53.50 dBm -40.50 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.49121 GHz -41.67 dBm -28.67 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.83927 GHz -48.73 dBm -35.73 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.02654 GHz -46.55 dBm -33.55 dB
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LTE Band 4 / 15MHz
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30.000 MHz 1.000 GHz 1,000 MHz 832.51624 MHz -53.87 dBm -40.87 dB 30.000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -54.00 dBm -41.00 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,69773 GHz -42.00 dBm -29.00 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68128 GHz -53.76 dBm -40.76 dB
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30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -54.21 dBm -41.21 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69633 GHz -54.00 dBm -41.00 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.77302 GHz -52.71 dém -39.71 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.48221 GHz -42.33 dBm -29.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.95438 GHz -48.75 dBm -35.75 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.04737 GHz -46.65 dBm -33.65 dB
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LTE Band 4 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 957.58371 MHz -54.11 dBm -41.11 dB 30.000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz -53.51 dBm -40.91 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,69353 GHz -41.50 dBm -28.60 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60913 GHz -54.17 dBm -41.17 dB
1.765 GHz 3,000 GHz 1,000 MHz 2,645999 GHz -53.52 dém -40.52 dB 1.765 GHz 3.000 GHz 1.000 MHz 2,66646 GHz -53.56 dém -40.56 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,42271 GHz -41.33 dBm -28.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.44721 GHz -41.16 dBm -28.16 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,90539 GHz -48.89 dam -35.89 de 2.000 GHz 13.000 GHz 1.000 MHz 1281027 GHz -48.80 d&m -35.80 de
13.000 GHz 18.000 GHz 1,000 MHz 16.62616 GHz -46.61 dBm -33.61 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.91705 GHz -46.56 dBm -33.56 dB
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30.000 MHz 1.000 GHz 1.000 MHz 895.53473 MHz -54.16 dBm -41.16 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69143 GHz -53.59 dBm -40.59 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.68127 GHz -53.45 dBm -40.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.47221 GHz -41.40 dBm -28.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.94888 GHz -48.83 dBm -35.83 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.92371 GHz -46.65 dBm -33.65 dB
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saronas. FCC RF Test Report

Report No. : FG122708B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0007
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG122708B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.61 5.77 5.83 PASS
Sporton International (Kunshan) Inc. Page Number 1 A39 of A181
TEL : +86-512-57900158 Report Issued Date : Jun. 16, 2021
FAX : +86-512-57900958 Report Version : Rev. 01
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LTE Band 7 / 20MHz
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26dB Bandwidth

Mode

BW

LTE Band 7 : 26dB BW(MHz)
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 2.530356 GHz 19.43 dBm ndB down 20,22 MHz M1 1 2.535518 GHz 17.38 dém ndB down 20,22 MHz
T1 1 2.52493 GH2 -6.69 dBm nd8 26.00 dB T1 1 2.52489 GHz -8.54 dBm nd8 26.00 dB
T2 1 2.54515 GHz -6.40 dBm Q factor 125.5 T2 1 2.54511 GHz -8.38 dBm Q factor 125.4
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 20MHz

Mod. QPSK 16QAM
Middle CH 18.382 18.262
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ML 1 Z.53512 GHz 16.60 dBm M1 1 2.535630 GHz 18.18 dBm
T1 1 2.5257692 GH2 12.07 dBm oce Bw 18.381618382 MHz T1 1 2.5258891 GHz 11.19 dBm oce Bw 18.261738262 MHz
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49397 GHz -49.00 dBm -24.00 dB 2,565 GHz 2,570 GHz 100,000 kHz 2,56967 GHz 21,15 dBm -8.85 dB
2,494 GHz 2.496 GHz 1,000 MHz 2.49596 GHz -45.45 dBm -32.45 dB 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -18.83 dBm -6.83 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -33.74 dBm -23.74 dB 2,571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -33.17 dém -23.17 dB
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -19.28 dBém -9.28 dB 2,575 GHz 2.576 GHz 1.000 Mhz 257514 GHz -42,96 dem -29.96 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50036 GHz 21.27 dBm -8.73 dB. 2,576 GHz 2,505 GHz 1.000 MHz 2,57600 GHz -47.01 dém -22.01 dB
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LTE Band 7 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum ry
Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 d8RR—BBLRIONS § INE ARS PARS _10 ddRRE—PLIRIONS | INE_ARS PARS
-20 dBm -20 dém
[-SRURIOUS_LINE_ABS |- SEMRIRUS_LINE_ABS
-40 dam -40 dBm
.
I ., '} -y . e
50 dBm Pt st -50 dBm Py g
e iV T - Y il
-60 dBm -60 deém
70 d8 -70 dei
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 988.60820 MHz -53.84 dBm -28.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz -53.94 dBm -28.94 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -51.49 dBm -26.49 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -52.95 dBm -27.95 dB
2,580 GHz 5,000 GHz 1,000 MHz 409976 GHz -49.54 dam -24.54 dB 2.580 GHz 5.000 GHz 1.000 MHz 4,99153 GHz -50.69 d&m -25.69 dB
5.000 GHz 10,000 GHz 1,000 MHz 5.00075 GHz -41.55 dBm -16.55 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -42.73 dBm -17.73 dB
10.000 GHz 18,000 GHz 1,000 MHz 1702331 GHz -46.31 dBm -21.31 de 10.000 GHz 18.000 GHz 1.000 MHz 17.03881 GHz -46.27 dam -21.27 de
18.000 GHz 26.000 GHz 1,000 MHz 19.85613 GHz -45.55 dBm -20.55 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.84663 GHz -45.76 dBm -20.76 dB
( | ) - ( ] J -
Date: 30.APR.2021 021526 Date: 30 APR 2021 02:16:16
Highest Channel / QPSK
Spectrum I luf
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddRE—$BURIOUS JINF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
o ) Py N
-50 dBm -T V= W= AP P rertanptn it = L WOl = |
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -53.86 dBm -28.86 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.385098 GHz -53.24 dBm -28.24 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99589 GHz -50.74 dBm -25.74 dB
5.000 GHz 10.000 GHz 1.000 MHz 5£.13074 GHz -43.96 dBm -18.95 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04881 GHz -45.79 dBm -20.79 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.85113 GHz -45.88 dBm -20.88 dB
)| « w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum ry
Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 d8RR—BBLRIONS § INE ARS PARS _10 défE—fPLRIOUS | INE_ARS pARS
-20 dBm -20 dém
K oUs_
40 dam 40 dBm .
T O .
50 dem P o 50 dBm . Pt e i
T P S e
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 844.63518 MHz -53.64 dBm -28.64 dB 30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -53.688 dBm -28.88 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -52.08 d8m -27.08 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -53.24 dBm -28.24 dB
2,580 GHz 5,000 GHz 1,000 MHz 409879 GHz -50.46 dBm -25.46 0B 2.580 GHz 5.000 GHz 1.000 MHz 4,98427 GHz -50.38 dém -25.38 dB
5.000 GHz 10,000 GHz 1,000 MHz 5.00125 GHz -41.84 dBm -16.84 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -42.07 dBm -17.07 dB
10.000 GHz 18,000 GHz 1,000 MHz 1662034 GHz -46.23 dam -21.23 de 10.000 GHz 18.000 GHz 1.000 MHz 17.04431 GHz -46.19 d8m -21.19 dB
18.000 GHz 26.000 GHz 1,000 MHz 1583564 GHz -45.76 dBm -20.76 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.84713 GHz -45.93 dBm -20.83 dB
( | ) - ( ] J -
Date: 30.APR.2021 0219:36 Date: 30 APR 2021 02:20:49
Highest Channel / QPSK
Spectrum I luf
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ARS
-40 dBm
T pre. | Y ™~ ‘A‘M
-50 dBm s — —~ ‘v—‘w.""" L i ol —,
NP i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -53.80 dBm -28.80 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48032 GHz -53.89 dBm -28.89 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.96976 GHz -50.78 dBm -25.78 dB
5.000 GHz 10.000 GHz 1.000 MHz 5£.12124 GHz -43.75 dBm -18.75 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.03281 GHz -46.27 dBm -21.27 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.86213 GHz -45.79 dBm -20.79 dB
i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum ry
Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 d8RR—BBLRIONS § INE ARS PARS _10 ddRRE—PLIRIONS | INE_ARS PARS
-20 dBm -20 dém
K oUs_
-40 dam -40 dBm
i ; I .
-50 dBm Pt ot -50 dBm Ay et
P L™ PV Ry PV PR
-60 dBm -60 deém
70 de -70 dei
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 545.34283 MHz -53.78 dBm -28.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 874.20540 MHz -53.71 dBm -28.71 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -53.28 dBm -28.26 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -53.22 dém -28.22 dB
2,580 GHz 5,000 GHz 1,000 MHz 498621 GHz -50.52 dém -25.82 dB 2.580 GHz 5.000 GHz 1.000 MHz 499685 GHz -50.71 d&m -25.71 dB
5.000 GHz 10,000 GHz 1,000 MHz 5.00175 GHz -41.56 dBm -16.56 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -42.53 dBm -17.53 dB
10.000 GHz 18,000 GHz 1,000 MHz 1705081 GHz -46.39 dam -21.39 de 10.000 GHz 18.000 GHz 1.000 MHz 17.05281 GHz -46.19 dam -21.19 de
18.000 GHz 26.000 GHz 1,000 MHz 1585213 GHz -45.63 dBm -20.63 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85713 GHz -45.92 dBm -20.82 dB
( | ) - ( ] J -
Date: 30.APR.2021 02:23:01 Date: 30 APR 2021 02:23:59
Highest Channel / QPSK
Spectrum I luf
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ARS
-40 dBm
| s o TP LY N
-50 dBm ~ AP Laa SEES
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -53.69 dBm -28.69 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48727 GHz -53.66 dBm -28.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98669 GHz -50.65 dBm -25.65 dB
5.000 GHz 10.000 GHz 1.000 MHz 5£.11174 GHz -43.57 dBm -18.57 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04281 GHz -46.49 dBm -21.49 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.86063 GHz -45.60 dBm -20.60 dB
i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum ry
Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 d8RR—BBLRIONS § INE ARS PARS _10 ddRRE—PLIRIONS | INE_ARS PARS
-20 dBm -20 dém
K oUs_
-40 dam -40 dBm
T . 1 .
-50 dBm AT e -50 dém e Ay x s
et o PRSI i
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 847.05897 MHz -53.93 dBm -28.93 dB 30.000 MHz 1.000 GHz 1.000 MHz B862.57121 MHz -53.85 dBm -28.85 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -50.38 dém -25.36 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.45996 GHz -53.51 dBm -28.61 dB
2,580 GHz 5,000 GHz 1,000 MHz 409879 GHz -50.52 dém -25.82 dB 2.580 GHz 5.000 GHz 1.000 MHz 4,98572 GHz -50.53 d&m -25.53 dB
5.000 GHz 10,000 GHz 1,000 MHz 5.00225 GHz -42.51 dBm -17.51 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -43.00 dBm -18.09 dB
10.000 GHz 18,000 GHz 1,000 MHz 1589838 GHz -46.42 dBm -21.42 de 10.000 GHz 18.000 GHz 1.000 MHz 17.05631 GHz -46.46 dam -21.46 de
18.000 GHz 26.000 GHz 1,000 MHz 15.87163 GHz -45.76 dBm -20.76 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85513 GHz -45.93 dBm -20.83 dB
( | ) - ( ] J -
Date: 30.APR.2021 0227:59 Date: 30 APR 2021 02:28:56
Highest Channel / QPSK
Spectrum I luf
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ARS
-40 dBm
1 NN
-~ ta.s W\
-50 dBm— » J‘v ey PEl e Aa e i v
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 896.958901 MHz -53.86 dBm -28.86 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.43911 GHz -53.55 dBm -28.55 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.979432 GHz -50.50 dBm -25.50 dB
5.000 GHz 10.000 GHz 1.000 MHz 5£.10274 GHz -43.18 dBm -18.18 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04031 GHz -46.04 dBm -21.04 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.86163 GHz -45.70 dBm -20.70 dB
i i
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Report No. : FG122708B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0013
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0044

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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s=amranas. FCC RF Test Report Report No. : FG122708B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.64 5.68 6.55 PASS
Sporton International (Kunshan) Inc. Page Number 1 A60 of A181
TEL : +86-512-57900158 Report Issued Date : Jun. 16, 2021
FAX : +86-512-57900958 Report Version : Rev. 01
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LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 24.60 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View
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Cate: 7 MAY 2021 21:14:16

Middle Channel / Full RB/ 16QAM

Spectrum =
Ref Level 24.60 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:
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Cate: 7 MAY 2021 21:14:28

Middle Channel / Full RB/ 64QAM

Spectrum =
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.83 9.79

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT o Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 704,023 MH2 17.30 dBm ndB down 9.83 MHz M1 1 706,801 MHz 17.24 dBm ndB down 9.79 MHz
T 1 702,665 MHz -9.36 dBm nd@ 26.00 d& 1 1 702,685 MHz -8.83 dém nd@ 26.00 d&
T2 1 712,495 MH2 -8.89 dBm Q factor 71.6 T2 1 712,475 MHZ -8.83 dBm Q factor 72.2
)| GIRNNAND we )| GIRNNND e
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.07

8.99

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 703,584 MHz 17.71 dsm M1 T 710,557 WAz 16.74 dBm
T 1 7029645 MHz 12.24 dBm Occ Bw 2.070929071 MHz 1 1 703.0045 MHz 11.14 dBm Occ Bw £.901008991 MHz
T2 1 7120385 MHz 11.87 dam T2 1 711.9955 MHZ 10,93 dam
ANNNRRAD e
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Date: 7 MAY 2021 20:05:54

Date: 7.MAY.2021 20:11:31
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -31.36 dBm -18.36 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.75524 MHz 22.26 dBm -7.7¢ dB
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